seamranas. FCC RF Test Report Report No. : FR3N2109-02E

<802.11ax Partial RU>

Maximum power spectral density

Test Result
Test Ru Ru Result Limit :

Mode Antenna | FreqMHz) | o0 | jndex | [dBmMHZ] | [dBm/MHZ) | V&It
26Tone RUO 4.57 <11.00 PASS

Ant3 5180 52Tone | RU37 4.83 <11.00 PASS

106Tone | RU53 4.66 <11.00 PASS

26Tone RUO -1.07 <11.00 PASS

Ant4 5180 52Tone | RU37 -0.38 <11.00 PASS

106Tone | RU5S3 -0.43 <11.00 PASS

26Tone RUO 5.62 <11.00 PASS

total 5180 52Tone | RU37 5.97 <11.00 PASS

106Tone | RU53 5.83 <11.00 PASS

26Tone RUO 5.45 <11.00 PASS

Ant3 5220 52Tone | RU37 5.17 <11.00 PASS

106Tone | RU53 5.17 <11.00 PASS

26Tone RUO -0.83 <11.00 PASS

Ant4 5220 52Tone | RU37 -0.34 <11.00 PASS

106Tone | RU5S3 -0.47 <11.00 PASS

26Tone RUO 6.37 <11.00 PASS

total 5220 52Tone | RU37 6.25 <11.00 PASS

106Tone | RU5S3 6.22 <11.00 PASS

26Tone RUS8 4.8 <11.00 PASS

Ant3 5240 52Tone | RU40 4.65 <11.00 PASS
11AX20MIMO 106Tone | RU54 4.68 <11.00 PASS
26Tone RUS8 -1.56 <11.00 PASS

Ant4 5240 52Tone | RU40 -1.01 <11.00 PASS

106Tone | RU54 -1.17 <11.00 PASS

26Tone RUS8 5.70 <11.00 PASS

total 5240 52Tone | RU40 5.69 <11.00 PASS

106Tone | RU54 5.68 <11.00 PASS

26Tone RUO 4.61 <11.00 PASS

Ant3 5260 52Tone | RU37 4.47 <11.00 PASS

106Tone | RU5S3 4.62 <11.00 PASS

26Tone RUO -1.81 <11.00 PASS

Ant4 5260 52Tone | RU37 -1.65 <11.00 PASS

106Tone | RU5S3 -1.44 <11.00 PASS

26Tone RUO 5.50 <11.00 PASS

total 5260 52Tone | RU37 5.42 <11.00 PASS

106Tone | RU5S3 5.58 <11.00 PASS

26Tone RUO 4.52 <11.00 PASS

Ant3 5300 52Tone | RU37 5.04 <11.00 PASS

106Tone | RU5S3 5.06 <11.00 PASS

26Tone RUO -2.03 <11.00 PASS

Ant 5300 52Tone | RU37 118 <11.00 | PASS
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106Tone | RU53 -1.36 <11.00 PASS
26Tone RUO 5.39 <11.00 PASS
total 5300 52Tone | RU37 5.97 <11.00 PASS
106Tone | RU53 5.95 <11.00 PASS
26Tone RUS8 5.06 <11.00 PASS
Ant3 5320 52Tone | RU40 5.08 <11.00 PASS
106Tone | RU54 4.89 <11.00 PASS
26Tone RUS8 -0.27 <11.00 PASS
Ant4 5320 52Tone | RU40 -0.44 <11.00 PASS
106Tone | RU54 -0.29 <11.00 PASS
26Tone RU8 6.18 <11.00 PASS
total 5320 52Tone | RU40 6.15 <11.00 PASS
106Tone | RU54 6.04 <11.00 PASS
26Tone RUO 4.18 <11.00 PASS
Ant3 5500 52Tone | RU37 4.76 <11.00 PASS
106Tone | RU5S3 4.59 <11.00 PASS
26Tone RUO -1.96 <11.00 PASS
Ant4 5500 52Tone | RU37 -1.18 <11.00 PASS
106Tone | RU5S3 -1.23 <11.00 PASS
26Tone RUO 5.13 <11.00 PASS
total 5500 52Tone | RU37 5.75 <11.00 PASS
106Tone | RU5S3 5.60 <11.00 PASS
26Tone RUO 4.1 <11.00 PASS
Ant3 5580 52Tone | RU37 491 <11.00 PASS
106Tone | RU5S3 4.73 <11.00 PASS
26Tone RUO -2.06 <11.00 PASS
Ant4 5580 52Tone | RU37 -1.09 <11.00 PASS
106Tone | RU53 -0.78 <11.00 PASS
26Tone RUO 5.04 <11.00 PASS
total 5580 52Tone | RU37 5.88 <11.00 PASS
106Tone | RU53 5.81 <11.00 PASS
26Tone RU8 3.61 <11.00 PASS
Ant3 5700 52Tone | RU40 4.32 <11.00 PASS
106Tone | RU54 4.46 <11.00 PASS
26Tone RUS8 0.08 <11.00 PASS
Ant4 5700 52Tone | RU40 -0.09 <11.00 PASS
106Tone | RU54 -0.65 <11.00 PASS
26Tone RUS8 5.20 <11.00 PASS
total 5700 52Tone | RU40 5.66 <11.00 PASS
106Tone | RU54 5.63 <11.00 PASS
26Tone RU8 3.82 <11.00 PASS
Ant3 5720 52Tone | RU40 4.01 <11.00 PASS
106Tone | RU54 4.14 <11.00 PASS
26Tone RU8 -0.19 <11.00 PASS
Ant4 5720 52Tone | RU40 -0.88 <11.00 PASS
106Tone | RU54 -1.38 <11.00 PASS
26Tone RUS8 5.27 <11.00 PASS
total 5720 52Tone | RU40 5.23 <11.00 PASS
106Tone | RU54 5.21 <11.00 PASS
Ant3 5745 26Tone RUO 1.54 <30.00 PASS
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52Tone | RU37 1.32 <30.00 PASS
106Tone | RU53 1.17 <30.00 PASS
26Tone | RUO -3.55 <30.00 PASS
Ant4 5745 52Tone | RU37 -4.39 <30.00 PASS
106Tone | RU53 -4.28 <30.00 PASS
26Tone | RUO 2.71 <30.00 PASS
total 5745 52Tone | RU37 2.35 <30.00 PASS
106Tone | RU53 2.26 <30.00 PASS
26Tone RUO 1.3 <30.00 PASS
Ant3 5785 52Tone | RU37 1.16 <30.00 PASS
106Tone | RU53 1.03 <30.00 PASS
26Tone RUO -3.55 <30.00 PASS
Ant4 5785 52Tone | RU37 -4.26 <30.00 PASS
106Tone | RU53 -4.08 <30.00 PASS
26Tone | RUO 2.53 <30.00 PASS
total 5785 52Tone | RU37 2.26 <30.00 PASS
106Tone | RU53 2.20 <30.00 PASS
26Tone | RUS8 0.82 <30.00 PASS
Ant3 5825 52Tone | RU40 0.89 <30.00 PASS
106Tone | RU54 1.02 <30.00 PASS
26Tone | RUS8 -3.51 <30.00 PASS
Ant4 5825 52Tone | RU40 -4.25 <30.00 PASS
106Tone | RU54 -4.03 <30.00 PASS
26Tone | RUS8 2.18 <30.00 PASS
total 5825 52Tone | RU40 2.05 <30.00 PASS
106Tone | RU54 2.20 <30.00 PASS

Note: 1.The Result and Limit Unit is dBm/500 kHz in the band 5.725-5.85 GHz.
2.The Duty Cycle Factor and is compensated in the graph.
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Test Graphs
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Appendix B. AC Conducted Emission Test Results

: Temperature : 25.3~26.2°C
Test Engineer : |[Amos Zhang : —
Relative Humidity : |38~40%
Test Voltage : [120Vac / 60Hz Phase : Line
Remark : All emissions not reported here are more than 10 dB below the prescribed limit.
golevel [@Buv)
70.0
0.0 | 15E RS§247-QP
50.0 15E RSS247-AVG
4 |
40.0
'
30.0
1R
20.0
10.0
0.15 .2 5 1 2 5 10 20 30
Frequency (MHz)
Site : CO01-KS
Condition : 15E RS5247-QP LISN-060105-1 2023 LINE
(ver Limit Read LISN Cable
Freq Level Limit Line Level Factor Losz Remark
MHz ~ dBuV dE ~ dBuv  dBuv B dE
1 0.604 42.21 -13.79 56.00 32.08 -0.05 10.18 QF
2 0.604 26.71 -16.29 46.00 19.58 —0.05 10.18 Average
3%  0.634 45.20 -10.71 56.00 35.19 -0.06 10.18 QP
4 0.634 35.29 -10.71 46.00 25.18 —0.06 10.16 Average
5 0.687 41.17 -14.83 56.00 31.10 -0.07 10.14 QF
& 0.687 31.97 -14.03 46.00 21.90 -0.07 10.14 Average
7 0.974 36.50 -18.50 56.00 26.51 -0.10 10.09 QP
8 0.974 25.10 -20.90 46.00 15.11 —0.10 10.09 Average
9 1.065 40.89 -15.11 56.00 30.90 -0.10 10.09 QF
10 1.085 34.19 -11.81 46.00 24.20 -0.10 10.09 Average
11 1.495 37.37 -18.63 56.00 27.41 —0.12 10.08 QP
12 1.495 25.77 —-20.23 46.00 15.81 —0.12 10.08 Average
Sporton International Inc. (Kunshan) Page Number : Bl of B2
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: Temperature : 25.3~26.2°C
Test Engineer : |[Amos Zhang : —
Relative Humidity : |38~40%
Test Voltage : [120Vac / 60Hz Phase : Neutral
Remark : All emissions not reported here are more than 10 dB below the prescribed limit.
20 Level (dBuV)
70.0
0.0 | 15E RS5247-QP
50.0 | 15E RSS247-AVG
40.0 .
1
30.0 |
b 1P
20.0
10.0
015 2 5 1 2 5 10 20 30
Frequency (MHz)
Site : CO01-KS
Condition : 15E RS5247-QP LISN-060105-N 2023 NEUTRAL
Over Limit Read LISN Cable
Freq Level Limit Line Level Factor Loss Remark
MHz ~ dBuV dF ~ dBuv  &Buv a8 dE
1 0.476 38.27 -18.14 56.41 28.11 —0.07 10.23 QF
2 0.476 27.77 -18.64 46.41 17.61 —0.07 10.23 Average
3 0.592 40.21 -15.79 56.00 30.10 -0.07 10.18 QP
4 0.592 29.91 -16.09 46.00 19.80 —0.07 10.18 Average
5 0.672 41.28 -14.72 56.00 31.20 -0.07 10.15 QF
6%  0.672 31.88 -14.12 46.00 21.80 -0.07 10.15 Average
7 1.184 37.28 -18.72 56.00 27.29 —0.10 10.09 QP
8 1.184 26.48 —-19.52 46.00 16.49 —0.10 10.09 Average
9 1.449 36.77 -19.23 56.00 26.80 -0.11 10.08 gP
10 1.449 26.27 -19.73 46.00 16.30 —0.11 10.08 Average
11 3.509 32.74 -23.26 56.00 22.80 —0.13 10.07 QP
12 3.500 25.14 -20.86 46.00 15.20 —0.13 10.07 Average
Note:
1. Level(dBpV) = Read Level(dBpV) + LISN Factor(dB) + Cable Loss(dB)
2. Over Limit(dB) = Level(dBuV) — Limit Line(dBuV)
Sporton International Inc. (Kunshan) Page Number : B2 of B2
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Appendix C. Radiated Spurious Emission Test Data

: , Relative Humidity : 22~23 C
Test Engineer : Chris Chen
Temperature : 41 ~42 %
Radiated Spurious Emission Test Modes
Mode Band (Za:g Antenna Modulation Channel | Frequency g:: RU Remark

Mode 1 U-NII-1 5.15-5.25 CDD 3+4 802.11a 36 5180 6Mbps - -
Mode 2 U-NII-1 5.15-5.25 CDD 3+4 802.11a 44 5220 6Mbps - -
Mode 3 U-NII-1 5.15-5.25 CDD 3+4 802.11a 48 5240 6Mbps - -
Mode 4 U-NII-2A 5.25-5.35 CDD 3+4 802.11a 52 5260 6Mbps - -
Mode 5 U-NII-2A 5.25-5.35 CDD 3+4 802.11a 60 5300 6Mbps - -
Mode 6 U-NII-2A | 5.25-5.35 = CDD 3+4 802.11a 64 5320 6Mbps - -
Mode 7 U-NII-2C | 5.47-5.725 CDD 3+4 802.11a 100 5500 6Mbps - -
Mode 8 U-NII-2C | 5.47-5.725 CDD 3+4 802.11a 116 5580 6Mbps - -
Mode 9 U-NII-2C | 5.47-5.725 CDD 3+4 802.11a 140 5700 6Mbps - -
Mode 10 U-NII-1 5.15-5.25 CDD 3+4 | 802.11ax HE20 36 5180 MCSO0 Full RU -
Mode 11 U-NII-1 5.15-5.25 CDD 3+4 | 802.11ax HE20 44 5220 MCSO0 Full RU -
Mode 12 U-NII-1 5.15-5.25 CDD 3+4 | 802.11ax HE20 48 5240 MCSO0 Full RU -
Mode 13 | U-NII-2A 5.25-5.35 CDD 3+4 | 802.11ax HE20 52 5260 MCSO0 Full RU -
Mode 14 | U-NII-2A 5.25-5.35 CDD 3+4 | 802.11ax HE20 60 5300 MCSO0 Full RU -
Mode 15 | U-NII-2A 5.25-5.35 CDD 3+4 | 802.11ax HE20 64 5320 MCSO0 Full RU -
Mode 16 | U-NII-2C | 5.47-5.725 CDD 3+4 | 802.11ax HE20 100 5500 MCSO0 Full RU -
Mode 17 | U-NII-2C | 5.47-5.725 CDD 3+4 | 802.11ax HE20 116 5580 MCSO0 Full RU -
Mode 18 | U-NII-2C | 5.47-5.725 CDD 3+4 | 802.11ax HE20 140 5700 MCSO Full RU -
Mode 19 U-NII-1 5.15-5.25 CDD 3+4 | 802.11ax HE20 36 5180 MCSO RU 26/0 -
Mode 20 | U-NII-2A 5.25-5.35 CDD 3+4 | 802.11ax HE20 64 5320 MCSO RU 26/8 -
Mode 21 | U-NII-2C | 5.47-5.725 CDD 3+4 | 802.11ax HE20 100 5500 MCSO RU 26/0 -
Mode 22 | U-NII-2C | 5.47-5.725 CDD 3+4 | 802.11ax HE20 140 5700 MCSO RU 26/8 -
Mode 23 U-NII-1 5.15-5.25 CDD 3+4 | 802.11ax HE20 36 5180 MCSO RU 52/37 -
Mode 24 | U-NII-2A 5.25-5.35 CDD 3+4 | 802.11ax HE20 64 5320 MCSO RU 52/40 -
Mode 25 | U-NII-2C | 5.47-5.725 CDD 3+4 | 802.11ax HE20 100 5500 MCSO RU 52/37 -
Mode 26 | U-NII-2C | 5.47-5.725 CDD 3+4 | 802.11ax HE20 140 5700 MCSO RU 52/40 -
Mode 27 U-NII-1 5.15-5.25 CDD 3+4 | 802.11ax HE20 36 5180 MCSO | RU 106/53 -
Mode 28 | U-NII-2A 5.25-5.35 CDD 3+4 | 802.11ax HE20 64 5320 MCSO | RU 106/54 -
Mode 29 | U-NII-2C | 5.47-5.725 CDD 3+4 | 802.11ax HE20 100 5500 MCSO | RU 106/53 -
Mode 30 | U-NII-2C | 5.47-5.725 CDD 3+4 | 802.11ax HE20 140 5700 MCSO = RU 106/54 -
Mode 31 U-NII-1 5.15-5.25 CDD 3+4 | 802.11ax HE40 38 5190 MCSO0 Full RU -
Mode 32 | U-NII-1 5.15-5.25 | CDD 3+4 802.11ax HE40 46 5230 MCSO0 Full RU -
Mode 33 | U-NII-2A 5.25-5.35 CDD 3+4 | 802.11ax HE40 54 5270 MCSO0 Full RU -
Mode 34 | U-NII-2A 5.25-5.35 CDD 3+4 | 802.11ax HE40 62 5310 MCSO Full RU -
Mode 35 | U-NII-2C | 5.47-5.725 CDD 3+4 | 802.11ax HE40 102 5510 MCSO Full RU -
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Mode ‘ Band ‘ (%al—l?f) ‘ Antenna Modulation Channel @ Frequency ‘ g::: ‘ RU Remark
Mode 36 | U-NII-2C | 5.47-5.725 CDD 3+4 802.11ax HE40 110 5550 MCSO0 Full RU -
Mode 37 | U-NII-2C | 5.47-5.725 CDD 3+4 802.11ax HE40 134 5670 MCSO0 Full RU -
Mode 38 U-NII-1 5.15-5.25 | CDD 3+4 802.11ax HE80 42 5210 MCSO0 Full RU -
Mode 39 | U-NII-2A | 5.25-5.35 | CDD 3+4 802.11ax HE80 58 5290 MCSO0 Full RU -
Mode 39 | U-NII-2A | 5.25-5.35 | CDD 3+4 802.11ax HE80 58 5290 MCSO0 Full RU LF
Mode 40 | U-NII-2C | 5.47-5.725 CDD 3+4 802.11ax HE80 106 5530 MCSO0 Full RU -
Mode 41 U-NII-1 5.15-5.25 | CDD 3+4 802.11ax HE160 50 5250 MCSO0 Full RU -
Mode 42 U-NII-3 = 5.725-5.85 CDD 3+4 802.11a 149 5745 6Mbps - -
Mode 43 U-NII-3 = 5.725-5.85 CDD 3+4 802.11a 157 5785 6Mbps - -
Mode 44 U-NII-3 = 5.725-5.85 CDD 3+4 802.11a 165 5825 6Mbps - -
Mode 45 U-NII-3 = 5.725-5.85 CDD 3+4 802.11ax HE20 149 5745 MCSO0 Full RU -
Mode 46 U-NII-3 | 5.725-5.85 CDD 3+4 802.11ax HE20 157 5785 MCSO0 Full RU -
Mode 47 U-NII-3 = 5.725-5.85 CDD 3+4 802.11ax HE20 165 5825 MCSO0 Full RU -
Mode 48 U-NII-3 = 5.725-5.85 CDD 3+4 802.11ax HE40 151 5755 MCSO0 Full RU -
Mode 49 U-NII-3 | 5.725-5.85 CDD 3+4 802.11ax HE40 159 5795 MCSO0 Full RU -
Mode 49 U-NII-3 = 5.725-5.85 CDD 3+4 802.11ax HE40 159 5795 MCSO0 Full RU LF
Mode 50 U-NII-3 = 5.725-5.85 CDD 3+4 802.11ax HE80 155 5775 MCSO0 Full RU -
Mode 51 U-NII-3 = 5.725-5.85 CDD 3+4 802.11ax HE20 149 5745 MCSO0 RU 26/0 -
Mode 52 U-NII-3 | 5.725-5.85 CDD 3+4 802.11ax HE20 165 5825 MCSO0 RU 26/8 -
Mode 53 U-NII-3 = 5.725-5.85 CDD 3+4 802.11ax HE20 149 5745 MCSO  RU52/37 -
Mode 54 U-NII-3 = 5.725-5.85 CDD 3+4 802.11ax HE20 165 5825 MCSO | RU52/40 -
Mode 55 U-NII-3 | 5.725-5.85 CDD 3+4 802.11ax HE20 149 5745 MCSO RU106/53 -
Mode 56 U-NII-3 | 5.725-5.85 CDD 3+4 802.11ax HE20 165 5825 MCSO RU 06/54 -
Mode 57 = U-NII-2C | 5.47-5.725 CDD 3+4 802.11ax HE8O 122 5610 MCSO0 Full RU -
Mode 58 = U-NII-2C | 5.47-5.725 CDD 3+4 802.11ax HE160 114 5570 MCSO0 Full RU -
Mode 59 = U-NII-2C | 5.47-5.725 CDD 3+4 802.11a 144 5720 6Mbps - -
Mode 60 = U-NII-2C | 5.47-5.725 CDD 3+4 802.11ax HE20 144 5720 MCSO0 Full RU -
Mode 61 = U-NII-2C | 5.47-5.725 CDD 3+4 802.11ax HE40 142 5710 MCSO0 Full RU -
Mode 62 = U-NII-2C | 5.47-5.725 CDD 3+4 802.11ax HE8O 138 5690 MCSO0 Full RU -
Mode 63 = U-NII-2A | 5.25-5.35 = CDD 3+4 802.11ax HE8O 58 5290 MCSO0 FullRU | Sample 2

U-NII-2A | 5.25-5.35 @ CDD 3+4 802.11ax HE8O 58 5290 MCSO0 Full RU -
Mode 64 = U-NII-2A | 2.4-2.4835 2 Bluetooth-LE_GSFK 00 2402 2Mbps - -
LTE Band 48 Link (BW=20M) - -
U-NII-2A | 5.25-5.35 3 802.11ax HE80 58 5290 MCSO0 - -
Mode 65 U-NII-2A  2.4-2.4835 2 Bluetooth-LE_GSFK 00 2402 2Mbps - -
U-NII-2A  2.4-2.4835 4 802.11ax HE40 09 2452 MCSO0 - -
LTE Band 48 Link (BW=20M) - -
U-NII-2A | 5.25-5.35 3 802.11ax HE80 58 5290 MCSO - -
Mode 66 = U-NII-2A  2.4-2.4835 2 802.11ax HE40 09 2452 MCSO0 - -
LTE Band 48 Link (BW=20M) - -
U-NII-2A | 5.25-5.35 4 802.11ax HE80 58 5290 MCSO0 - -
Mode 67 | U-NII-2A  2.4-2.4835 2 802.11ax HE40 09 2452 MCSO0 - -
LTE Band 48 Link (BW=20M) - -
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Summary of each worse mode

Mode Modulation ‘ Ch. ‘ (',:\;ﬁg) (dléfx;e/lm) (dglun\]/'/tm) M(%rg)m Pol. Z?/Zk ‘ Result ‘ Remark
1 802.11a 36 5149.92 49.11 54.00 -4.89 \% AVERAGE Pass Band Edge
1 802.11a 36 | 10360.00 46.99 68.20 -21.21 H PEAK Pass Harmonic
2 802.11a 44 - - - - - - - Band Edge
2 802.11a 44 | 10440.00 46.61 68.20 -21.59 \% PEAK Pass Harmonic
3 802.11a 48 - - - - - - - Band Edge
3 802.11a 48 10480.00 46.87 68.20 -21.33 \% PEAK Pass Harmonic
4 802.11a 52 - - - - - - Band Edge
4 802.11a 52 10520.00 47.14 68.20 -21.06 H PEAK Pass Harmonic
5 802.11a 60 - - - - - - - Band Edge
5 802.11a 60 10600.00 46.74 68.20 -21.46 H PEAK Pass Harmonic
6 802.11a 64 5350.10 47.23 54.00 -6.77 \% AVERAGE Pass Band Edge
6 802.11a 64 10640.00 4591 74.00 -28.09 \ PEAK Pass Harmonic
7 802.11a 100 | 5468.95 57.91 68.20 -10.29 \% PEAK Pass Band Edge
7 802.11a 100 & 11000.00 46.63 74.00 -27.37 \% PEAK Pass Harmonic
8 802.11a 116 - - - - - - - Band Edge
8 802.11a 116 | 11160.00 46.97 74.00 -27.03 H PEAK Pass Harmonic
9 802.11a 140 @ 5727.24 61.89 68.20 -6.31 \% PEAK Pass Band Edge
9 802.11a 140 | 11400.00 37.73 54.00 -16.27 \% AVERAGE Pass Harmonic
10 802.11ax HE20 36 5149.92 46.64 54.00 -7.36 H AVERAGE Pass Band Edge
10 802.11ax HE20 36 = 10360.00 46.40 68.20 -21.80 H PEAK Pass Harmonic
11 802.11ax HE20 @ 44 - - - - - - - Band Edge
11 802.11ax HE20 | 44 | 10440.00 47.29 68.20 -20.91 \% PEAK Pass Harmonic
12 802.11ax HE20 | 48 - - - - - - - Band Edge
12 802.11ax HE20 | 48 | 10480.00 48.36 68.20 -19.84 \% PEAK Pass Harmonic
13 802.11ax HE20 | 52 - - - - - - Band Edge
13 802.11ax HE20 52 = 10520.00 47.50 68.20 -20.70 H PEAK Pass Harmonic
14 802.11ax HE20 60 - - - - - - - Band Edge
14 802.11ax HE20 60 @ 10600.00 46.43 68.20 -21.77 \% PEAK Pass Harmonic
15 802.11ax HE20 64 5350.24 46.47 54.00 -7.53 \% AVERAGE Pass Band Edge
15 802.11ax HE20 64 | 10640.00 45.86 74.00 -28.14 H PEAK Pass Harmonic
16 802.11ax HE20 | 100  5468.80 58.24 68.20 -9.96 \% PEAK Pass Band Edge
16 802.11ax HE20 | 100 @ 11000.00 37.83 54.00 -16.17 \% AVERAGE Pass Harmonic
17 802.11ax HE20 | 116 - - - - - - Band Edge
17 802.11ax HE20 = 116 | 11160.00 38.35 54.00 -15.65 \% AVERAGE Pass Harmonic
18 802.11ax HE20 | 140 | 5725.42 62.63 68.20 -5.57 \% PEAK Pass Band Edge
18 802.11ax HE20 @ 140 | 11400.00 35.91 54.00 -18.09 \Y AVERAGE Pass Harmonic
19 802.11ax HE20 36 5100.00 42.62 54.00 -11.38 \% AVERAGE Pass Band Edge
19 802.11ax HE20 36 - - - - - - - Harmonic
20 802.11ax HE20 64 5439.70 41.82 54.00 -12.18 \% AVERAGE Pass Band Edge
20 802.11ax HE20 64 - - - - - - - Harmonic
21 802.11ax HE20 | 100  5455.90 42.01 54.00 -11.99 \% AVERAGE Pass Band Edge
21 802.11ax HE20 | 100 - - - - - - - Harmonic
22 802.11ax HE20 & 140 | 5755.90 55.38 68.20 -12.82 \% PEAK Pass Band Edge
22 802.11ax HE20 | 140 - - - - - - - Harmonic
23 802.11ax HE20 36 5100.00 42.34 54.00 -11.66 \% AVERAGE Pass Band Edge
23 802.11ax HE20 36 - - - - - - - Harmonic

Sporton International Inc. (Kunshan) Page Number : C3 of C214

TEL : +86-512-57900158
FCC ID : SPYTC605AN




seamrannas. FCC RF Test Report

Report No. : FR3N2109-02E

Mode Modulation ‘ Ch. ‘ (":\;ﬁ'(l) ‘ (dgizlellm) ‘ (dIB_LnC;;m) M(?jrg)m ‘ Pol. Z?/Zk ‘ Result ‘ Remark
24 802.11ax HE20 64 5350.10 41.95 54.00 -12.05 \% AVERAGE Pass Band Edge
24 802.11ax HE20 64 - - - - - - - Harmonic
25 802.11ax HE20 100 @ 5455.00 42.22 54.00 -11.78 \% AVERAGE Pass Band Edge
25 802.11ax HE20 100 - - - - - - - Harmonic
26 802.11ax HE20 140 @ 5758.70 56.16 68.20 -12.04 \% PEAK Pass Band Edge
26 802.11ax HE20 | 140 - - - - - - - Harmonic
27 802.11ax HE20 36 5107.68 42.99 54.00 -11.01 \% AVERAGE Pass Band Edge
27 802.11ax HE20 36 - - - - - - - Harmonic
28 802.11ax HE20 64 5354.72 43.07 54.00 -10.93 \% AVERAGE Pass Band Edge
28 802.11ax HE20 64 - - - - - - - Harmonic
29 802.11ax HE20 100 @ 5451.70 42.23 54.00 -11.77 \% AVERAGE Pass Band Edge
29 802.11ax HE20 100 - - - - - - Harmonic
30 802.11ax HE20 140 @ 5750.18 54.83 68.20 -13.37 \% PEAK Pass Band Edge
30 802.11ax HE20 | 140 - - - - - - - Harmonic
31 802.11ax HE40 38 5149.50 70.35 74.00 -3.65 H PEAK Pass Band Edge
31 802.11ax HE40 38 | 10380.00 45.67 68.20 -22.53 \% PEAK Pass Harmonic
32 802.11ax HE40 46 5149.50 48.04 54.00 -5.96 H AVERAGE Pass Band Edge
32 802.11ax HE40 46 = 10460.00 45,51 68.20 -22.69 H PEAK Pass Harmonic
33 802.11ax HE40 54 - - - - - - - Band Edge
33 802.11ax HE40 54 | 10540.00 45.05 68.20 -23.15 H PEAK Pass Harmonic
34 802.11ax HE40 62 5350.05 48.77 54.00 -5.23 \% AVERAGE Pass Band Edge
34 802.11ax HE40 62 | 10620.00 46.12 74.00 -27.88 \% PEAK Pass Harmonic
35 802.11ax HE40 102 = 5467.28 61.61 68.20 -6.59 \% PEAK Pass Band Edge
35 802.11ax HE40 102 = 11020.00 43.14 74.00 -30.86 \% PEAK Pass Harmonic
36 802.11ax HE40 110 - - - - - - - Band Edge
36 802.11ax HE40 110 @ 11100.00 45.26 74.00 -28.74 \% PEAK Pass Harmonic
37 802.11ax HE40 134  5729.19 58.63 68.20 -9.57 \% PEAK Pass Band Edge
37 802.11ax HE40 134  11340.00 44.02 74.00 -29.98 H PEAK Pass Harmonic
38 802.11ax HE80 42 5143.01 50.31 54.00 -3.69 H AVERAGE Pass Band Edge
38 802.11ax HE80 42 | 10420.00 45.68 68.20 -22.52 H PEAK Pass Harmonic
39 802.11ax HE80 58 5350.01 50.78 54.00 -3.10 \% AVERAGE Pass Band Edge
39 802.11ax HE80 58 | 10580.00 44.73 68.20 -23.47 \% PEAK Pass Harmonic
39 802.11ax HE80 58 57.16 29.66 40.00 -10.34 \% PEAK Pass LF
40 802.11ax HE80 106 = 5450.44 48.56 54.00 -5.44 \% AVERAGE Pass Band Edge
40 802.11ax HE80 106 @ 11060.00 45.39 74.00 -28.61 \% PEAK Pass Harmonic
41 802.11ax HE160 50 5369.91 50.70 54.00 -3.30 \% AVERAGE Pass Band Edge
41 802.11ax HE160 | 50 @ 10500.00 45.72 68.20 -22.48 H PEAK Pass Harmonic
42 802.11a 149 @ 5638.57 58.34 68.20 -9.86 \% PEAK Pass Band Edge
42 802.11a 149 = 11490.00 46.52 74.00 -27.48 H PEAK Pass Harmonic
43 802.11a 157 - - - - - - - Band Edge
43 802.11a 157 @ 11570.00 47.17 74.00 -26.83 \% PEAK Pass Harmonic
44 802.11a 165 @ 5946.75 58.33 68.20 -9.87 H PEAK Pass Band Edge
44 802.11a 165 7770.00 51.53 68.20 -16.67 H PEAK Pass Harmonic
45 802.11ax HE20 149  5620.16 58.09 68.20 -10.11 H PEAK Pass Band Edge
45 802.11ax HE20 149  11490.00 46.30 74.00 -27.70 V PEAK Pass Harmonic
46 802.11ax HE20 157 - - - - - - - Band Edge
46 802.11ax HE20 157 @ 11570.00 47.20 74.00 -26.80 \% PEAK Pass Harmonic
47 802.11ax HE20 165 = 5937.25 58.86 68.20 -9.34 \% PEAK Pass Band Edge
47 802.11ax HE20 165 @ 7770.00 51.50 68.20 -16.70 H PEAK Pass Harmonic
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Mode Modulation ‘ Ch. ‘ (":\;ﬁ'(l) ‘ (dgizlellm) ‘ (dIB_LnC;;m) M(?jrg)m ‘ Pol. Z?/Zk ‘ Result ‘ Remark
48 802.11ax HE40 | 151 @ 5931.67 57.99 68.20 -10.21 \% PEAK Pass Band Edge
48 802.11ax HE40 | 151 @ 11510.00 47.06 74.00 -26.94 H PEAK Pass Harmonic
49 802.11ax HE40 | 159 @ 5938.22 59.38 68.20 -8.82 \% PEAK Pass Band Edge
49 802.11ax HE40 | 159 @ 11590.00 46.29 74.00 -27.71 H PEAK Pass Harmonic
49 802.11ax HE40 | 159 57.16 29.89 40.00 -10.11 \% PEAK Pass LF
50 802.11ax HEBO | 155 5949.83 58.89 68.20 -9.31 \% PEAK Pass Band Edge
50 802.11ax HE80 155 = 11550.00 46.31 74.00 -27.69 \% PEAK Pass Harmonic
51 802.11ax HE20 | 149 @ 5633.79 54.37 68.20 -13.83 \% PEAK Pass Band Edge
51 802.11ax HE20 | 149 - - - - - - - Harmonic
52 802.11ax HE20 | 165 @ 5941.25 56.03 68.20 -12.17 H PEAK Pass Band Edge
52 802.11ax HE20 165 - - - - - - - Harmonic
53 802.11ax HE20 | 149 @ 5636.54 54.39 68.20 -13.81 H PEAK Pass Band Edge
53 802.11ax HE20 149 - - - - - - - Harmonic
54 802.11ax HE20 | 165 @ 5939.13 55.15 68.20 -13.05 \% PEAK Pass Band Edge
54 802.11ax HE20 | 165 - - - - - - - Harmonic
55 802.11ax HE20 | 149 @ 5637.27 53.92 68.20 -14.28 \% PEAK Pass Band Edge
55 802.11ax HE20 | 149 - - - - - - Harmonic
56 802.11ax HE20 | 165  5944.75 54.53 68.20 -13.67 H PEAK Pass Band Edge
56 802.11ax HE20 165 - - - - - - - Harmonic
57 802.11ax HE80 | 122  5464.66 59.81 68.20 -8.39 \% PEAK Pass Band Edge
57 802.11ax HE80 | 122 @ 11220.00 46.01 74.00 -27.99 \% PEAK Pass Harmonic
58 802.11ax HE160 114  5430.08 50.66 54.00 -3.34 \% AVERAGE Pass Band Edge
58 802.11ax HE160 114 @ 11140.00 45.98 74.00 -28.02 H PEAK Pass Harmonic
59 802.11a 144 - - - - - - - Band Edge
59 802.11a 144 = 11440.00 47.13 74.00 -26.87 \% PEAK Pass Harmonic
60 802.11ax HE20 | 144 - - - - - - - Band Edge
60 802.11ax HE20 | 144 @ 11440.00 47.04 74.00 -26.96 \% PEAK Pass Harmonic
61 802.11ax HE40 | 142 - - - - - - Band Edge
61 802.11ax HE40 | 142 @ 11420.00 46.14 74.00 -27.86 H PEAK Pass Harmonic
62 802.11ax HE80 | 138 - - - - - - - Band Edge
62 802.11ax HE80 | 138 @ 11380.00 46.56 74.00 -27.44 \% PEAK Pass Harmonic
63 802.11ax HE80 58 5359.02 50.72 54.00 -3.28 \% AVERAGE Pass Band Edge
63 802.11ax HE80 58 | 10580.00 46.72 68.20 -21.48 H PEAK Pass Harmonic
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<Co-location>

Mode Modulation Ch. (":\;ﬁ'(l) ‘ (dgizlellm) (dlé'un\]/'/tm) M(?jrg)m Pol. 'Z?/Zk Result Remark
802.11ax HE80 58 5358.85 50.89 54.00 -3.11 \% AVERAGE | Pass Band Edge
802.11ax HES80 58 7055.00 49.10 68.20 -19.10 H PEAK Pass Harmonic

64 Bluetooth-LE_GSFK | 00  2388.78 44.57 54.00 -9.43 \% AVERAGE | Pass | Band Edge
Bluetooth-LE_GSFK | 00 @ 4804.00 41.31 74.00 -32.69 H PEAK Pass Harmonic
802.11ax HES80 58 5350.01 50.58 54.00 -3.42 \% AVERAGE | Pass | Band Edge

65 802.11ax HE80 58 7055.00 49.11 68.20 -19.09 H PEAK Pass Harmonic
Bluetooth-LE_GSFK | 00 = 2385.14 45.04 54.00 -8.96 H AVERAGE | Pass Band Edge
Bluetooth-LE_GSFK | 00 | 4804.00 39.56 74.00 -34.44 H Peak Pass Harmonic
802.11ax HE40 09 2483.58 44.64 54.00 -9.36 H AVERAGE | Pass Band Edge
802.11ax HE40 09 7356.00 44.99 74.00 -29.01 H PEAK Pass Harmonic

66 802.11ax HE40 09 2483.54 48.75 54.00 -5.25 H AVERAGE | Pass Band Edge
802.11ax HE40 09 7356.00 44.53 74.00 -29.47 \% PEAK Pass Harmonic
802.11ax HE80 58 5350.52 50.29 54.00 -3.71 \% AVERAGE | Pass Band Edge

67 802.11ax HE80 58 | 10580.00 45.88 68.20 -22.32 H PEAK Pass Harmonic
802.11ax HE40 09 2483.54 48.94 54.00 -5.06 H AVERAGE | Pass | Band Edge
802.11ax HE40 09 7356.00 45.09 74.00 -28.91 H PEAK Pass Harmonic
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1
Mode Band Edge
U-NII-1_5.15-5.25_802.11a_CH36_5180MHz
ANT CDD 3+4
Pol. Horizontal Fundamental
WLEVEHGEIIWI’H] 11"Le\ielidlillwm]
1138 1138 i
45 Lk
813 813
i U-HIA-U-H0-28-UA1-2C | | |7 U UNLZA UL
; 1 | - W
488 488 W
Peak
15 35
163 163
st0 5132, 5164, 5136, 528, 5260 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mot B B & B B B a g Mo dijs B B & B B B a g
1 548.48 61.94 74.00 -12.86 49.75 4.0 9.79 3188 0.00 108 343 PEAK 1 5160.00 167,03 ----vv -=eee- 9.74 4.3 9.81 3182 6.00 108 343 PEAK
WLEVEHGEIIWI’H] 11"Le\ielidlillwm]
1138 1138
1
45 Lk
813 813
5.0 5.
UM LU-A-2A-U-H0-2C{AVG) U-HI-A-U-H-2A-UNI-2C V)
" [I— L. & AL ey o
48 448
Av
g 15 35
163 163
st0 5132, 5164, 5136, 528, 5260 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mot B B & B B B a g Mo dijs B B & B B B a g
1 5149.92 43.26 54.00 -5.00 36.01 34.20 9.79 3186 @.00 109 343 AVERAGE 1 5180.08 98.98 -----v -eeoe- 86,69 34.30 9.81 31.82 6.00 100 343 AVERAGE
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Mode Band Edge

U-NII-1_5.15-5.25_802.11a_CH36_5180MHz

ANT CDD 3+4
Pol. Vertical Fundamenta
WLEVEHGEIIWI’H] 11"Le\ielidlillwm]
1138 1138 1
45 Lk
813 813
P U-HIA-U-H0-28-UA1-2C | | |7 U UNLZA UL
48 448
Peak
15 35
163 163
st0 5132, 5164, 5136, 528, 5260 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mot B B & B B B a g Mo dijs B B & B B B a g
1 549.12 64.54 7480 -9.46 52.35 4.0 9.79 3188 0.0 321 292 PEXK 1 5160.00 108,68 ------ ------ 9.28 34.33 9.81 3182 6.80 30 292 PEAK
WLEVEHGEIIWI’H] 11"Le\ielidlillwm]
1138 1138
1
45 Lk
813 813
5.0 5.
UM LU-B-2A-U-H0-2C{AVG)
|
48 448
Av
g 15 35
163 163
st0 5132, 5164, 5136, 528, 5260 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mot B B & B B B a g Mo dijs B B & B B B a g
1 5149.92 49.11 S4.00 -4.09 36.92 34.20 9.79 3186 @.00 3201 292 AVERAGE 1 5150.00 10,98 -----v -=---- 88.61 34.30 9.81 31.82 6.00 320 292 AVERAGE
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Pol. Horizontal Vertical
L,,““mel(|IBIMm] 0 Level (dBuVim)
900 90
Tl UAILA-U-NI-2A-AAI-EC) T U-HIA-U-A-2A-U-H-2C)
I ) _1 1 T M I R _1 1 I M
W NN Wy ) UNEINZRU R
£0 gk s WMMHMWMM . " " 1 i el g
Peak 4 .
Avg 300 300
150 1,
7000 5200, 11400, 13600, 15800, 18000 7000 9200, 11400, 13600, 15800, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Modimde B B B B B 6w dg Medinds B bW B B B B o dg
1 103%0.00 46,99 68.28 -21.21 56.30 37.46 1413 609 0.08 --- PEAK 1 103%0.00 46,44 68.20 -21.76 %575 37.46 1413 0.9 0.9 - --- PEAC
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Pol. Horizontal Vertical
1,muwellllﬂu‘ﬂrn] 1o L8481 (4BuVIm)
900 90
Tl UAILA-U-NI-2A-AAI-EC) T UNILA-UAT-ZAALI-EC)
I ) _1 1 T M I R _1 1 I M
L IR L TN
1 i MWW 1 " A MWWM il g
Peak AFI'I - .l sk Aok 4: " N "
Avg 300 300
150 1,
7000 5200, 11400, 13600, 15800, 18000 7000 9200, 11400, 13600, 15800, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Modimde B B B B B 6w dg Medinds B bW B B B B o dg
1 10440.00 46,32 08.20 -20.88 35.46 3758 14.18 60.90 .00 PEAK 1 10440.00 46.61 68.20 -20.59 5.7 37.58 14.13 e.% @.08 ---  --- PEAC
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Pol. Horizontal Vertical
1,,“Ltwellllm‘ﬂrn) 1o L8481 (4BuVIm)
900 90
Tl UAILA-U-NI-2A-AAI-EC) T UNILA-UAT-ZAALI-EC)
I ) _1 1 T M I R _1 1 I M
L IR L U]
f R J M""“Hl Mt i 1 ) i fbie
Peak T o e
Avg 300 300
150 1,
7000 5200, 11400, 13600, 15800, 18000 7000 9200, 11400, 13600, 15800, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Modimde B B B B B 6w dg Medinds B bW B B B B o dg
1 1045000 46,35 68.28 -21.85 5.7 37.66 14.21 0.9 0.0 ---  --- PEAC 1 10430.00 46,57 68.20 -21.33 %5.89 37.66 1421 6039 0.8 - --- PEAC

Sporton International In
TEL : +86-512-57900158
FCC ID : SPYTC605AN

c. (Kunshan)
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Pol. Horizontal Vertical
1,muwellllﬂu‘ﬂrn) 1o L8481 (4BuVIm)
900 90
750 UAILA-U-NI-2A-AAI-EC) T [RTRE TR
[ | _1 1 T M I [ ) B _1 1 I M
W ) RN e T ARG
Wb al, T AT
Peak ki st B I
Avg 300 300
150 1,
7000 5200, 11400, 13600, 15800, 18000 7000 9200, 11400, 13600, 15800, 18000
Frequency (Miz) Frequency (Mz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Modimde B B B B B 6w dg Medinds B bW B B B B o dg
1 10520.08 47.14 08.20 -21.06 56.85 37.74 14.24 60.89 .00 === PEAK 1 10520.08 46.37 68.20 -20.83 95.28 37.74 14.24 60.39 8.08 - --- PEAC

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : SPYTC605AN

Page Number : Cl2 of C214
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TEL : +86-512-57900158
FCC ID : SPYTC605AN

Pol. Horizontal Vertical
L,m“Ltwel(|IBIJ‘ﬂm] 0 Level (dBuVim)
900 90
Tl UAILA-U-NI-2A-AAI-EC) T UNILA-UAT-ZAALI-EC)
I ) _1 1 M I R _1 1 I M
600 0.0
N s s e
Peak A5 orcpmirnn At ~ 40 g
Avg 300 300
150 1,
7000 5200, 11400, 13600, 15800, 18000 7000 9200, 11400, 13600, 15800, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Prearp o5 TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Modimde B B B B B 6w dg Medinds B bW B B B B o dg
1 10609.00 46.74 08.20 -21.46 5.4 37.98 14.29 60.89 .00 === PEAK 1 10600.08 46.15 68.20 -20.95 54.95 37.99 14.29 66.89 @.08 -~  --- PEAC
Sporton International Inc. (Kunshan) Page Number : C13 of C214



seamrannas. FCC RF Test Report Report No. : FR3N2109-02E

Mode Band Edge

U-NII-2A_5.25-5.35_802.11a_CH64_5320MHz

ANT CDD 3+4
Pol. Horizontal Fundamental
WLEVEHGEIIWI’H] 11"Le\ielidlillwm]
1138 1138 ]
45 Lk
thd UL TR fd
| | 7 UNHZA UL
5.0 5.
L Ik " luJIliNL'\III
488 4E-BWV it MM i Ll
Peak
15 35
163 163
s 5348, 5376, 5404, 5432, 5460 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mot B B & B B B a g Mo dijs B B & B B B a g
1 535482 58.81 74.00 -15.19 46,31 34.52 9.91 3193 0.0 26 B PEAK 1 5320.00 106,28 -----v -=---- 93,72 457 9.9 3.9 6.0 206 B PEAK
WLEVEHGEIIWI’H] 11"Le\ielidlillwm]
1138 1138
1
45 Lk
813 813
5.0 5.
U-MI-A-U-N-24-U-H-2C V) L L1 -2
48 1 448
Av
g 15 35
163 163
s 5348, 5376, 5404, 5432, 5460 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mot B B & B B B a g Mo dijs B B & B B B a g
1 5350.94 4457 54.60 -9.43 32.08 34.50 9.91 3192 0.0 26 B AVERAGE 1 5320.08 98.68 -----v -=--m- B6.12 34.57 9.89 31.9% 6.00 216 0 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : SPYTC605AN
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6
Mode Band Edge
U-NII-2A_5.25-5.35_802.11a_CH64_5320MHz
ANT CDD 3+4
Pol. Vertical Fundamental
WLEVEHGEIIWI’H] 11"Le\ielidlillwm]
1133 1133 1
45 Lk
fd NN 3
| | I UHIA-UNIZAUNLZC
5.0 5.
I 4 - !
Peak
15 35
163 163
s 5348, 5376, 5404, 5432, 5460 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mot B B & B B B a g Mo dijs B B & B B B a g
1 535330 58.84 74.00 -15.16 4635 3450 9.91 3193 a0 3@ 298 PEAK 1 5320.0 111,32 ----em woeee- 9.8 455 9.9 391 0.0 38 298 PEK
WLEVEHGEIIWI’H] 11"Le\ielidlillwm]
1138 1138
45 Lk
813 813
5.0 5.
U-MI-A-U-N-24-U-H-2C V) L L1 -2
a8 1 I
Av
g 15 35
163 163
s 5348, 5376, 5404, 5432, 5460 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mot B B & B B B a g Mo dijs B B & B B B a g

1 535010 47.23 5400 -6.77 3474 3450 9.91 3192 0.80 30 298 AVERAGE

1 5320.00 102,89 ----vv -oeee- 98.35 4.5 9.9 391 0.60

3B 295 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : SPYTC605AN

Page Number

: C150f C214
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Pol. Horizontal Vertical
L,,““Level(lIBIMm] 0 Level (dBuVim)
900 90
750 UAILA-U-NI-2A-AAI-EC) T [RTRE TR
I ) _1 1 T M I R _1 1 I M
L o UM w— T UMM
| i T ¢ | { I Ty Wit
Peak AFI'I m.‘ I, A " L AF - , ¢ LEn
Avg 300 300
150 1,
7000 5200, 11400, 13600, 15800, 18000 7000 9200, 11400, 13600, 15800, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Modimde B B B B B 6w dg Medinds B bW B B B B o dg
1 10640.00 45.50 74.88 -18.50 S4.17 37.99 14.32 6039 .08 --- PEAK 1 1864008 45.91 74.80 -28.89 5458 37.98 1432 0.9 8.8 - --- PEAC
Sporton International Inc. (Kunshan) Page Number : Cl16 of C214

TEL : +86-512-57900158
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7
Mode Band Edge
U-NII-2C_5.47-5.725_802.11a_ CH100_5500MHz
ANT CDD 3+4
Pol. Horizontal Fundamental
11ﬂLe\felidEuVIm) 11"Le\ielidlillwm]
1138 1138
1
175 175
i3 "3
AU A2 T T T L MmN
5.0 1
48 109 WWWWW
Peak
35 s
16.3
163
5%5[] 5360, 540, 5440, 5470, 5500 0
Frequency (MHz) 1000 20, . 4600, 5800, 7000
Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux  APos  TPos N
freq Level Line Margin Level Factor Loss Factor Factor Renark Linit Read  Ant Cable Preamp Aux APos Tos
- Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz duV/m dBuv/m B B dB/m B B dB o deg -
1 5436.20 52.80 74.00 -21.20 40.87 3470 10.62 3199 0.0 305 77 PEA Mz dBu/m dBuv/m B oBV dBfm B A8 B o deg
1 546160 53.40 68.20 -14.50 46.60 3470 10.83 3L99 .80 B 77 PEAK 1 5500.00 105,97 ----vv woeee- 93,20 470 1908 3200 0.0 5 77 PEK
WLEVEHGEIIWI’H] 11"Le\ielidlillwm]
1138 1138
ik ok !
813 813
5.0 5.
U-MI-AU-M-2ALU-H0-2CAVG) L LN UN-ZAN-CTAVE]
48 1 448 P —
Av
163 163
s 5300, 5410, 5440, 5410, 5500 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mot B B & B B B a g Mo dijs B B & B B B a g
1 543695 42.13 54.00 -11.67 29.40 3470 10.62 3199 @.80 305 77 AVERAGE 1 5500.08 97.13 --eeev oomeee B4.36 3470 10.08 32.61 0.00 305 77 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C17 of C214

TEL : +86-512-57900158
FCC ID : SPYTC605AN
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7
Mode Band Edge
U-NII-2C_5.47-5.725_802.11a_ CH100_5500MHz
ANT CDD 3+4
Pol. Vertical Fundamental
11ﬂLe\felidEuVIm) 11"Le\ielidlillwm]
1138 138 1
175 175
i3 "3
| | 0 UM HA N
5.0 1
[} [ MWWWWW W»ww
Peak
35 s
16.3
163
5%5[] 5360, 540, 5440, 5470, 5500 0
Frequency (MHz) 1000 20, 0. 4600, 5800, 7000
Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux  APos  TPos N
Freq Level ~Line Margin Level Factor Loss Factor Factor Renark Linit Read  Ant Cable Preamp  Aux APos Thos
- Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuv/m B dBfm B B B o deg -
1 5449.% 54.26 74.00 -19.74 4153 34.70 10.61 3198 0.0 307 363 PEAC Mz dBu/m dBuv/m B oBV dBfm B A8 B o deg
1 5468.95 57.91 68.20 -18.29 4517 3470 10.04 32.80 0.80 37 383 PEAK 1 5500.00 111,28 ----vv -oeee- 93,43 470 1008 3200 0.0 37 383 PEK
WLEVEHGEIIWI’H] 11"Le\ielidlillwm]
1138 1138
1
45 Lk
813 813
5.0 5.
U-MI-AU-M-2ALU-H0-2CAVG) L LN UN-ZAN-CTAVE]
I i 4 LLM,—W—
Av
163 163
s 5300, 5410, 5440, 5410, 5500 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mot B B & B B B a g Meda B B BN @k & & & o dy
1 5459.95 43.36 54.00 -10.64 30.62 34.70 10.63 3199 @.80 37 383 AVERAGE 1550000 162,91 ----vv -veee- 98,14 34.70 10.08 32.61 0.00 37 383 AVERAGE
Sporton International Inc. (Kunshan) Page Number . C18 of C214

TEL : +86-512-57900158
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Pol. Horizontal Vertical
1,,“Ltwellllm‘ﬂrn) 1o L8481 (4BuVIm)
900 90
Tl UAILA-U-NI-2A-AAI-EC) T UNILA-UAT-ZAALI-EC)
[ | _1 1 T M I R _1 1 I M
L UM w— T UMM
1 TRIRY T g LS . R Wiy
Peak AFI'I T A T 3 . _‘
Avg 300 300
150 1,
7000 5200, 11400, 13600, 15800, 18000 7000 9200, 11400, 13600, 15800, 18000
Frequency (Miz) Frequency (Mz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Modimde B B B B B 6w dg Medinds B bW B B B B o dg
1 11609.08 46.54 74.80 -27.46 54.86 38.00 14.56 60.85 @.08 --- --- PEAK 1 11600.08 46.63 74.80 -20.37 54.95 38.80 14.56 6.85 8.08 ---  --- PEAC

Sporton International Inc. (Kunshan)

TEL : +86-512-57900158
FCC ID : SPYTC605AN

Page Number : C19 of C214
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Pol. Horizontal Vertical
mmemvnn) 0 Level (dBuVim)
900 90
Tl UAILA-U-NI-2A-AAI-EC) T UNILA-UAT-ZAALI-EC)
I ) _1 1 T M I R _1 1 I M
L ) NG L ) NN
Peak 4505 “ e 15 Dair bt T il
Avg 300 300
150 1,
7000 5200, 11400, 13600, 15800, 18000 7000 9200, 11400, 13600, 15800, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Modimde B B B B B 6w dg Medinds B bW B B B B o dg
1 10160.08 46.97 74.80 -20.03 .18 38.06 14.68 60.87 @.08 -~ --- PEAK 1 10160.08 46.76 74.80 -27.24 54.89 38.86 14.68 60.87 @.08 -~  --- PEAK

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : SPYTC605AN

Page Number : C20 of C214
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Pol. Horizontal Fundamental
mLﬂd(ﬂBllWlll] mLevel{dBlNlml
118 1138 1
97.5W“\,\ g5
03 .' 8.3
‘N‘y, U-HIA-U-H0-28-UA1-2C | | ] i T AL
850 I W 650
1
s JWL i e P e s
Peak .
35 35
163 163
5100 513, 58, 5730, 5752, 5785 1000 0. 30, 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mot B B G B B B a dy o Bindie B By B B B & a dg
1 5725.20 55.86 63.20 -12.34 42.99 34.65 10.34 32.03 0.0 288 89 PEAK 1 5700.00 104,43 ----vv -onees 9151 .70 19.32 32.85 .80 288 B9 PEAK
mLevel{dBlNlml
1138
s *
8.3
850
L L1 ULAIHA-UNI-2A-UNI-ZCEAVE]
Lt
[p— L irmitin v i—]
Avg Blank s i
163
1000 0. 30, 4600, 7000
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
o Bindie B By B B B & a dg
1 5700.00 96.86 -----v -=-om- B3.89 3470 10.32 32.65 0.00 288 89 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C21 of C214

TEL : +86-512-57900158
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9-02E

Pol. Vertical Fundamental
IHLevel(dl!il\l'lln] mLevel{dBiNlml
1114 e 14 1
5 \ g5
#3 b #3
W\N U-HIA-U-H0-28-UA1-2C | | ] i T QU NIZA UKL
il WWWWW il -
a WWW e s PR it
err i N
Peak pirte
35 35
163 163
5100 513, 58, 5730, 5752, 5785 1000 0. 30, 4600, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mot B B G B B B a dy o Bindie B By B B B & a dg
1 572124 61.89 63.20 -6.31 48.92 34.65 10.35 32.03 .60 303 362 PEAK 1 5700.00 112,28 ----vv -vnem- 9931 .70 1932 32.85 0.80 383 302 PEAK
mLevel{dBiNlml
1138
1
g5
8.3
850
L L1 ULAIHA-UNI-2A-UNI-ZCEAVE]
Lt
Avg Blank v i =TT
163
1000 0. 30, 4600, 7000
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
o Bindie B By B B B & a dg
1 5700.00 103,43 ----ev -omees 98.46 3470 10.32 32.85 0.80 303 382 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : SPYTC605AN

Page Number

: C22 of C214
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Pol. Horizontal Vertical
mmemvnn) 1o L8481 (4BuVIm)
1050 105
900 900
760 UNIA-U-NI-2A-UNI2C 75 U-HI-A1-U--2A-U-NI-2C)
Ao 1 LT M I | L I M
60.0
L AR — L - S
5 . i A b 15, i P P i et
Peak il
00
Avg w
11:
150
7000 9200. 11400, 13600. 15800. 18000
1000 9200, 11400, 13600, 15800, 18000 Frequency (MHz)
Frequency (MHz)
» Linit Read  Ant Cable Presmp  Aux APos TPos
Linit Read  Ant Cable Preamp  Aux APos TPos Freq Level Line Margin Level Factor Loss Factor Factor Remark
Freq Level Line Margin Level Factor Loss Factor Factor Remark -
- Mz dBuV/m dBuV/m B dBw dB/m B B B deg
Mz diuu/m dBuv/m 8 BV dB/m B B A8 m deg 1 1140000 47.74 74.80 -16.26 95.55 30.20 14.85 60.56 0.0 239 192 PEAC
1 11400.08 46.20 74.80 -27.88 54.81 38.28 14.85 60.86 .08 -~ --- PEAK 1 11400.80 37.73 54.00 -16.27 45,54 3B.20 14.85 GA.B6 8.8 239 192 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C23 of C214

TEL : +86-512-57900158
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10
Mode Band Edge
U-NII-1_5.15-5.25_802.11ax HE20_CH36_5180MHz
ANT CDD 3+4
Pol. Horizontal Fundamental
WLEVEHGEIIWI’H] 11"Le\ielidlillwm]
1138 1138 i
45 Lk
813 813
U-HIA-U-H0-28-UA1-2C | | |7 U UNLZA UL
5.0 5. W
48 448
Peak
15 35
163 163
st0 5132, 5164, 5136, 528, 5260 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mot B B & B B B a g Mo dijs B B & B B B a g
1 5149.28 64.14 7400 -9.86 5195 34.20 9.79 3188 0.0 106 B PEAK 1 5150.00 106,98 -----v -=---- 9,58 34.33 9.81 3182 0.00 106 B PEAK
WLEVEHGEIIWI’H] 11"Le\ielidlillwm]
1138 1138
1
45 Lk
813 813
5.0 5.
UM LU-A-2A-U-H0-2CAVG) L L1 UAIHA-UNI-ZA-UNI-ZCAVE)
a J I
Av
g 15 35
163 163
st0 5132, 5164, 5136, 528, 5260 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mot B B & B B B a g Mo dijs B B & B B B a g
1 5149.90 46.64 54.00 -7.36 3445 4.0 9.79 3188 0.0 106 B AVERAGE 1 5180.08 9715 ---eev ooeeee B4.83 3433 0.81 3182 0.00 106 0 AVERAGE
Sporton International Inc. (Kunshan) Page Number . C24 of C214
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10
Mode Band Edge
U-NII-1_5.15-5.25_802.11ax HE20_CH36_5180MHz
ANT CDD 3+4
Pol. Vertical Fundamental
WLEVEHGEIIWI’H] 11"Le\ielidlillwm]
1138 1138 1
45 Lk
813 813
ol . U-HIA-U-H0-28-UA1-2C | | |7 DA NILZA AL
5.0 5.
u " W
Peak
15 35
163 163
st0 5132, 5164, 5136, 528, 5260 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mot B B & B B B a g Mo dijs B B & B B B a g
1 549.76 63.59 74.00 -10.41 5140 34.20 9.79 3188 @0.00 308 291 PEXK 1 5160.00 109,64 ----vv -vnee- 97.35 4.3 9.81 3182 6.00 300 291 PEAK
WLEVEHGEIIWI’H] 11"Le\ielidlillwm]
1138 1138
1
45 Lk
813 813
5.0 5.
UM LU-A-2A-U-H0-2CAVG) L L1 ULAI-A-UNI-2A-UNI-ZCAVE)
48 ! 448
Av
g 15 35
163 163
st0 5132, 5164, 5136, 528, 5260 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mot B B & B B B a g Mo dijs B B & B B B a g
1 5148.80 46.33 54.00 -7.67 34.14 3420 9.79 3188 @.80 308 291 AVERAGE 1 5160.08 99.97 ----ev ooeeee B7.08 34.30 9.81 31.82 6.00 300 291 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C25 of C214

TEL : +86-512-57900158
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Pol. Horizontal Vertical
mLeveI(dBqu] 0 Level (dBuVim)
900 90
Tl UAILA-U-NI-2A-AAI-EC) T UNILA-UAT-ZAALI-EC)
I ) _1 1 T M I R _1 1 I M
W S VN e T ARG
- . ) A MMW’*M s ] | WMMMWMM
Peak ¢ g L
Avg 300 300
150 1,
7000 5200, 11400, 13600, 15800, 18000 7000 9200, 11400, 13600, 15800, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Modimde B B B B B 6w dg Medinds B bW B B B B o dg
1 10360.08 46.40 08.20 -20.88 5571 37.46 14.13 60.% @.08 -~  --- PEAK 1 10360.08 45.59 68.20 -22.61 54.9% 37.46 14.13 e0.% @.08 ---  --- PEAC
Sporton International Inc. (Kunshan) Page Number : C26 of C214
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Pol. Horizontal Vertical
1,,“Ltwellllm‘ﬂrn) 1o L8481 (4BuVIm)
900 90
Tl UAILA-U-NI-2A-AAI-EC) T UNILA-UAT-ZAALI-EC)
[ | _1 1 T M I [ ) B _1 1 I M
W ) IR e T ARG
ey s SV,
Peak 40 i s B sl {50ty i b
Avg 300 300
150 1,
7000 5200, 11400, 13600, 15800, 18000 7000 9200, 11400, 13600, 15800, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Modimde B B B B B 6w dg Medinds B bW B B B B o dg
1 10440.00 46.54 08.20 -21.66 35.68 37.58 14.15 60.90 .00 PEAK 1 10440.00 47.19 68.20 -20.91 %6.43 37.58 14.13 e.% @.08 ---  --- PEAC

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : SPYTC605AN
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Pol. Horizontal Vertical
L,m“Ltwel(|IBIJ‘ﬂm] 0 Level (dBuVim)
900 90
Tl UAILA-U-NI-2A-AAI-EC) T UNILA-UAT-ZAALI-EC)
I ) _1 1 T M I R _1 1 I M
W__ L ) UNEE NN i 1 NN UML)
o L ol - T a7 - : __W' i _‘“
Peak 51 " 11 R ekt aiitl 8 : b el
Avg 300 300
150 1,
7000 5200, 11400, 13600, 15800, 18000 7000 9200, 11400, 13600, 15800, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Modimde B B B B B 6w dg Medinds B bW B B B B o dg
1 10430.08 47.14 08.20 -21.06 56.16 37.66 14.21 60.89 @.08 -~  --- PEAK 1 1p430.00 48.36 068.20 -19.84 57.38 37.66 14.21 66.39 @.08 -  --- PEAC
Sporton International Inc. (Kunshan) Page Number : C28 of C214
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Pol. Horizontal Vertical
immemwm) 1o L8481 (4BuVIm)
900 90
Tl UAILA-U-NI-2A-AAI-EC) T UNILA-UAT-ZAALI-EC)
I ) _1 1 T M I R _1 1 I M
L IR L U]
1 WMMMW e |
Peak 45 bt e a4 5 gt 1 . N.,MMM
Avg 300 300
150 1,
7000 5200, 11400, 13600, 15800, 18000 7000 9200, 11400, 13600, 15800, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Modimde B B B B B 6w dg Medinds B bW B B B B o dg
1 18520.08 47.50 68.28 -20.78 S6.41 3774 1414 6039 0.08 --- PEAK 1 18520.08 46,20 68.20 -21.9%8 %5.13 3.4 144 0.9 0.9 - --- PEAC

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : SPYTC605AN
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Pol. Horizontal Vertical
L,,““mel(ﬂm‘ﬂm] 0 Level (dBuVim)
900 90
Tl U-HlA-U-H0-2A-UH1-2C) T U-HIA-U-A-2A-U-H-2C)
I ) _1 1 T M I R _1 1 I M
W T NIRRT Wy T UNHUNEARAT]
JJ Moo “MMWWM"W o W 1 W " JWWIM WA
Peak 40 ‘ Kl ’
Avg 300 300
150 1,
7000 5200, 11400, 13600, 15800, 18000 7000 9200, 11400, 13600, 15800, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Modimde B B B B B 6w dg Medinds B bW B B B B o dg
1 10660.00 46,33 68.28 -21.87 S5.03 37.98 1419 0.9 0.0 - --- PEAC 1 10660.08 46,43 68.20 -21.77 .13 37.98 149 0.9 8.9 - --- PEAC
Sporton International Inc. (Kunshan) Page Number : C30of C214
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15

Mode Band Edge

U-NII-2A_5.25-5.35_802.11ax HE20_CH64_5320MHz

ANT CDD 3+4
Pol. Horizontal Fundamental
WLEVEHGEIIWI’H] 11"Le\ielidlillwm]
1138 1138 1
45 Lk
thd UL TR fd
| | 7 UNHZA UL
5.0 5.
1 peditigatitinis e
48 488 W
Peak
15 35
163 163
s 5348, 5376, 5404, 5432, 5460 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mot B B & B B B a g Mo dijs B B & B B B a g
1 535136 57.35 74.00 -16.65 44.85 34.51 9.91 3192 @.60 218 B PEAK 1 5320.00 167,22 ----ev =oneee 94,66 34.57 9.89 31.9% 6.00 218 B PEAK
WLEVEHGEIIWI’H] 11"Le\ielidlillwm]
1138 1138
ik ok |
813 813
5.0 5.
U-MI-A-U-N-24-U-H-2C V) L L1 -2
48 1 448
Av
g 15 35
163 163
s 5348, 5376, 5404, 5432, 5460 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mot B B & B B B a g Mo dijs B B & B B B a g
1 53L78 43.04 54.00 -10.96 38.55 34.51 9.91 3193 0.6 218 B AVERAGE 1 530.08 97.23 --eeev oomeee B4.68 3456 9.98 3191 6.0 218 0 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : SPYTC605AN
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15

Mode Band Edge

U-NII-2A_5.25-5.35_802.11ax HE20_CH64_5320MHz

ANT

CDD 3+4
Pol. Vertical Fundamenta
WLEVEHGEIIWI’H] 11"Le\ielidlillwm]
1
1138 1138
45 Lk
thd UL TR fd
| | I UHIA-UNIZAUNLZC
il 1 Gl
48 448
Peak
15 35
163 163
s 5348, 5376, 5404, 5432, 5460 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mot B B & B B B a g Mo dijs B B & B B B a g
1 536L58 62,79 74.00 -11.21 58.25 3455 9.9 3193 0.0 318 298 PEMK 1 5320.00 13,20 --seem woeeee 108,66 34.56 9.9 391 0.80 318 298 PEK
WLEVEHGEIIWI’H] 11"Le\ielidlillwm]
1138 1138
1
45 Lk
813 813
5.0 5.
U-MI-A-U-N-24-U-H-2C V) L L1 -2
a ! I
Av
g 15 35
163 163
s 5348, 5376, 5404, 5432, 5460 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mot B B & B B B a g Mo dijs B B & B B B a g
1535024 46,47 5480 -7.53 33.98 3450 9.91 3192 Q.80 313 298 AVERAGE 1532000 101,88 -----v ---me- 89.25 34.56 9.9 391 0.0 313 295 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : SPYTC605AN
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Pol. Horizontal Vertical
L,,““mel(|IBIJ‘ﬂm] 0 Level (dBuVim)
900 90
Tl UAILA-U-NI-2A-AAI-EC) T UNILA-UAT-ZAALI-EC)
I ) _1 1 T M I R _1 1 I M
i S VN o (p—— S VAN
ol 1 MWWWW""”W . Foll " ] mM“‘“”WWM oy
Peak ¢ : Bl
Avg 300 300
150 1,
7000 5200, 11400, 13600, 15800, 18000 7000 9200, 11400, 13600, 15800, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Modimde B B B B B 6w dg Medinds B bW B B B B o dg
1 10640.08 45.86 74.80 -28.14 54.53 37.99 14.30 60.89 @.08 -~ --- PEAK 1 10640.00 45.66 74.80 -28.34 54.33 37.99 14.32 60.89 @.08 -~ --- PEAC
Sporton International Inc. (Kunshan) Page Number : C330f C214
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16

Mode Band Edge

U-NII-2C_5.47-5.725_802.11ax HE20_CH100_5500MHz

ANT CDD 3+4
Pol. Horizontal Fundamental
11ﬂLe\felidEuVIm) 11"Le\ielidlillwm]
1138 1138 1
175 175
i3 "3
AU LZA LI T ML T e
5.0 1
12 .
484 i 484 W
Peak
35 s
16.3
163
5%5[] 5360, 540, 5440, 5470, 5500 0
Frequency (MHz) 1000 20, . 4600, 5800, 7000
Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux  APos  TPos N
freq Level Line Margin Level Factor Loss Factor Factor Renark Linit Read  Ant Cable Preamp Aux APos Tos
- Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz duV/m dBuv/m B B dB/m B B dB o deg -
1 5438.99 53.57 74.00 -10.43 40.84 3470 10.62 3199 0.0 313 90 PEAC Mz dBu/m dBuv/m B oBV dBfm B A8 B o deg
1546655 53.50 68.20 -14.70 476 3470 10.83 3L99 .60 318 98 PEAK 1 5500.00 107,27 ----vn =oeee- 9450 470 1808 3200 0.0 33 90 PEK
WLEVEHGEIIWI’H] 11"Le\ielidlillwm]
1138 1138
w5 w5 !
813 813
5.0 5.
U-MI-AU-M-2ALU-H0-2CAVG) L LN UN-ZAN-CTAVE]
48 1 448
[
Av
163 163
s 5300, 5410, 5440, 5410, 5500 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mot B B & B B B a g Mo dijs B B & B B B a g
1 5459.20 42.26 54.00 -11.60 29.46 3470 10.63 3199 @.80 318 90 AVERAGE 1 5500.08 96.19 ----ev -oeoe- B3.41 34.70 10.09 32.61 6.00 318 99 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C34 of C214
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FCC ID : SPYTC605AN




seamrannas. FCC RF Test Report Report No. : FR3N2109-02E

16
Mode Band Edge
U-NII-2C_5.47-5.725_802.11ax HE20_CH100_5500MHz
ANT CDD 3+4
Pol. Vertical Fundamental
11ﬂLe\felidEuVIm) 11"Le\ielidlillwm]
1138 138 1
175 175
i3 "3
| | 0 UN-HA N
5.0 1
Aot s w W‘M it
Peak
35 s
16.3
163
5%5[] 5360, 540, 5440, 5470, 5500 0
Frequency (MHz) 1000 20, 0. 4600, 5800, 7000
Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux  APos  TPos N
Freq Level ~Line Margin Level Factor Loss Factor Factor Renark Linit Read  Ant Cable Preamp  Aux APos Thos
- Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz duv/m dBul/m B dBfm B B B o deg -
1 5436.55 54.05 74.00 -19.95 4134 3470 9.99 3198 0.0 307 362 PEAC Mz dBu/m dBuv/m B oBV dBfm B A8 B o deg
1 5468.80 58.24 68.20 -9.96 45.50 3470 10.04 32.80 0.80 W7 382 PEAK 1 5500.00 118,98 ----vv -oeee- 9,20 470 1809 3200 0.0 37 38 PEK
WLEVEHGEIIWI’H] 11"Le\ielidlillwm]
1138 1138
1
45 Lk
813 813
5.0 5.
U-MI-AU-M-2ALU-H0-2CAVG) L LN UN-ZAN-CTAVE]
48 1 448 LLN
Av
163 163
s 5300, 5410, 5440, 5410, 5500 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mot B B & B B B a g Meda B B BN @k & & & o dy
1 5439.95 43.39 54.00 -10.61 38.65 34.70 10.63 3199 @.80 37 382 AVERAGE 1 5500.00 101,82 ----vv -=nee- 89.04 34.70 10.09 32.61 0.00 37 382 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C35 of C214
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Pol. Horizontal Vertical
1,mLtwellﬂHJ‘ﬂrn] 1o L8481 (4BuVIm)
1050 105
900 900
750 U-HlA-U-H0-2A-UH1-2C) 15 U-Hl1-U-40-2A-U-A-2C)
Ao 1 LT M I | L1 11 M
0.0
L S N — L - ]+ S
50 | " s I b 1) P——r " AL sl
Peak ¢
00
Avg W
11:
150
7000 9200, 11400. 13600 15800, 18000
7000 5200, 11400, 13600, 15800, 18000 Frequency (MHz)
Frequency (MHz)
» Linit Read  Ant Cable Presmp  Aux APos TPos
Linit Read dnt Gable Preamp  Au Mos Thos Freq Level Line Margin Level Factor Loss Factor Factor Remark
Freq Level Line Margin Level Factor Loss Factor Factor Remark -
- Mz dBul/n dBuv/m @B dBV B BB B B o dgg
Mz diuu/m dBuv/m 8 BV dB/m B B A8 m deg 1 1100000 43.96 74.00 -15.04 57.28 30.80 14.56 60.55 0.0 18 255 PEAC
1 1100008 46,57 74.88 -27.43 54.89 35.00 14.56 6035 .00 --- PEAK 1 1loed.e 37.83 54.80 -16.17 46,15 35.80 14.56 00.88 @.88 162 256 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C36 of C214
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Pol. Horizontal Vertical
mmdmmvnn) 1o L8481 (4BuVIm)
1050 105
900 900
760 UNIA-U-NI-2A-UNI2C 75 U-HI-A1-U--2A-U-NI-2C)
Ao 1 LT M I | L I M
600
L S U —F 15 - e
51 it WWWWWW L / b
Peak e ?
300
Avg w
11:
150
7000 9200. 11400, 13600. 15800. 18000
7000 9200, 11400, 13600. 15800. 18000 Frequency (MHz)
Frequency (MHz)
» Linit Read  Ant Cable Presmp  Aux APos TPos
Linit Read  Ant Cable Preamp  Aux APos TPos Freq Level Line Margin Level Factor Loss Factor Factor Remark
Freq Level Line Margin Level Factor Loss Factor Factor Remark -
- Mz dBuV/m dBuV/m B dBw dB/m B B B deg
Mz diuu/m dBuv/m 8 BV dB/m B B A8 m deg 1 11160.06 47.89 74.80 -26.11 56.82 35.86 14.68 60.67 .08 260 194 PEAC
1 11168.08 46.93 74.8@ -27.87 55.86 38.86 14.68 60.87 .08 ---  --- PEAK 1 11160.080 38,35 54.00 -15.65 46.48 3B.06 14.68 GO.67 880 262 194 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C37 of C214
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Pol. Horizontal Fundamental
mLml(mvnn) mmel(mvnn)
118 1138 i
g5 W‘\ g5
03 \“ 8.3
M U-HIA-U-H0-28-UA1-2C | | ] i T QU NIZA UKL
850 1 650 -
M m. ] 1
[ P b o ki iy L | hl""'l‘h e
al L TR W e Y m
Peak bt
35 35
163 163
5100 513, 58, 5730, 5752, 5785 1000 0. 30, 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mot B B G B B B a dy o Bindie B By B B B & a dg
1 572821 55.98 63.20 -1.20 43.82 34.64 1035 32.03 0.0 114 4 PEX 1 5700.00 106,16 -----v -=---- 9319 .70 19.32 3285 0.8 114 4 PEAK
mmel(mvnn)
1138
w5 1
8.3
850
L L1 ULAIHA-UNI-2A-UNI-ZCEAVE]
Lt
B il
Avg Blank e T
L C—
163
1000 0. 30, 4600, 7000
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
o Bindie B By B B B & a dg
1 5700.08 95.75 ---eev oomees B2.78 34.70 10.32 32.65 6.00 114 24 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C38 of C214
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Pol. Vertical Fundamental
mLmI(dBiNlml mLevel{dBiNlml
1114 M 14 1
5 »L‘ g5
03 ‘ 8.3
U-HIA-U-H0-28-UA1-2C M ML LT i T QU NIZA UKL
850 1 650 T
Wbttt o ettt A L
48 L Lk TN |WM‘WW’“‘W 138 WWW'%“ oyt e L sl !
Peak b
35 35
163 163
5100 513, 58, 5730, 5752, 5785 1000 0. 30, 4600, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mot B B G B B B a dy o Bindie B By B B B & a dg
1 572540 62.63 63.20 -5.57 49.67 34.65 10.34 32.03 0.0 296 299 PEXK 1 5700.00 112,47 --vevv ovnees 99.50 34.69 10.33 32.85 0.8 296 299 PEAK
mLevel{dBiNlml
1138
1
g5
8.3
850
L L1 ULAIHA-UNI-2A-UNI-ZCEAVE]
Lt
Avg Blank e T
ki
163
1000 0. 30, 4600, 7000
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBu/m dBuv/m B oBV dBfm B A8 B o deg
1 5700.00 101,84 -----v ----- 88.87 34.69 1833 32.65 @0.80 296 199 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : SPYTC605AN
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Pol. Horizontal Vertical
1,muwellllm‘ﬂrn) 1o L8481 (4BuVIm)
1050 105
900 900
70 N8 -U-NI-2A-U-K-2C) 1, U-H-1-A-NT-2A-U-80-2C)
Ao 1 LT M A B L I M
60.0
P R - - |y
" s e I ango R i
Peak 450 bbbt et
00
Avg w
11:
150
7000 9200. 11400, 13600. 15800. 18000
1000 9200, 11400, 13600, 15800, 18000 Frequency (MHz)
Frequency (MHz)
» Linit Read  Ant Cable Presmp  Aux APos TPos
Linit Read  Ant Cable Preamp  Aux APos TPos Freq Level Line Margin Level Factor Loss Factor Factor Remark
Freq Level Line Margin Level Factor Loss Factor Factor Remark -
- Mz dBul/n dBuv/m @B dBV B BB B B o dgg
Mz diuu/m dBuv/m 8 BV dB/m B B A8 m deg 1 1140000 47.03 74.00 -26.97 S4.84 30.20 14.85 60.06 0.0 100 360 PEAC
1 11400.08 46,29 74.80 -27.71 54.18 38.28 14.85 60.86 0.08 ---  --- PEAK 1 11400.80 3591 54.00 -15.89 43,72 38.20 14.85 GO.06 880 100 360 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C40 of C214
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19

Mode Band Edge

U-NII-1_5.15-5.25_802.11ax HE20_CH36_RU 26/0_5180MHz

ANT CDD 3+4
Pol. Horizontal Fundamental
WLEVEHGEIIWI’H] 11"Le\ielidlillwm]
1138 1138
1
45 Lk
813 813
U-HIA-U-H0-28-UA1-2C | | |7 U NLA UL
5.0 5.
WMWNMWM-
gt 4E-BW
Peak
15 35
163 163
st0 5132, 5164, 5136, 528, 5260 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mot B B & B B B a g Mo dijs B B & B B B a g
1 5136.16 54.59 74.00 -19.41 42.41 3.0 9.77 379 0.0 107 368 PEAK 1 5160.00 101,64 ----vv -vnoe- 89.38 34.28 9.88 31.82 0.00 17 360 PEAK
WLEVEHGEIIWI’H] 11"Le\ielidlillwm]
1138 1138
w5 w5 *
813 813
5.0 5.
UM LU-A-2A-U-H0-2CAVG) L VN UN-A-ZCAVE)
448 448
Av
g 15 35
163 163
sl0 5132, 5164, 5136, 528, 5260 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mot B B & B B B a g Mo dijs B B & B B B a g
1 518128 42.47 54.60 -11.53 30.38 3420 9.74 3.7 0.80 107 360 AVERAGE 1 5180.08 96.19 ----ev -eeoe- 83,93 4.8 9.80 31.82 0.00 17 360 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C41 of C214
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19

Mode Band Edge

U-NII-1_5.15-5.25_802.11ax HE20_CH36_RU 26/0_5180MHz

ANT CDD 3+4
Pol. Vertical Fundamenta
WLEVEHGEIIWI’H] 11"Le\ielidlillwm]
1138 1138
1
45 Lk
813 813
U-HIA-U-H0-28-UA1-2C | | 7 U NLZA LG
5.0 5.
iAo
488 488 MWWM
Peak
15 35
163 163
st0 5132, 5164, 5136, 528, 5260 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mot B B & B B B a g Mo dijs B B & B B B a g
1 5185.60 55.36 74.60 -18.78 43.13 34.20 9.75 3178 0.0 156 B PEAK 1 5160.00 10318 ----vv -=nem- 9.84 34.28 9.88 3182 0.00 136 B PEAK
WLEVEHGEIIWI’H] 11"Le\ielidlillwm]
1138 1138
5 5 |
813 813
5.0 5.
UM LU-A-2A-U-H0-2CAVG) L L1 ULAIHA-UNI-2A-UNI-ZCAVE)
48 448
Av
g 15 35
163 163
st0 5132, 5164, 5136, 528, 5260 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mot B B & B B B a g Mo dijs B B & B B B a g
1 5160.00 42.62 54.00 -11.38 30.45 4.0 9.74 3177 0.0 156 B AVERAGE 1 5180.08 96.58 ----ev -eeoe- B4 4.2 9.88 3182 0.80 136 0 AVERAGE
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20
Mode Band Edge
U-NII-2A_5.25-5.35_802.11ax HE20_CH64_RU 26/8_5320MHz
ANT CDD 3+4
Pol. Horizontal Fundamental
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Peak
15 35
163 163
s 5348, 5376, 5404, 5432, 5460 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mot B B & B B B a g Mo dijs B B & B B B a g
1 MI3.28 5304 7400 -20.56 4845 3470 9.9 3197 0.8 25 33IPEMK 1532000 104,85 ----vn ooeeee 9231 M55 9.9 L9 e A5 BPEK
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5.0 5.
U-MI-A-U-N-24-U-H-2C V) L L1 -0 U2 M)
48 i 448
Av
g 15 35
163 163
s 5348, 5376, 5404, 5432, 5460 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mot B B & B B B a g Mo dijs B B & B B B a g
1 95480 4175 5400 -12.25 29.820 3470 19.82 3199 Q.80 285 33 AVERAGE 1 530,08 97,11 - woeeee B4.57 3455 9.9 391 0.8 285 33 AVERAGE
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20
Mode Band Edge
U-NII-2A_5.25-5.35_802.11ax HE20_CH64_RU 26/8_5320MHz
ANT CDD 3+4
Pol. Vertical Fundamental
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Peak
15 35
163 163
s 5348, 5376, 5404, 5432, 5460 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mot B B & B B B a g Mo dijs B B & B B B a g
1 942640 53.95 74.00 -20.85 4124 3470 9.98 3197 0.8 303 300 PEAK 1532000 112,78 ----vv =oeee- 108,16 4.5 9.9 3L91 0.0 303 380 PR
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U-MI-A-U-N-24-U-H-2C V) L L1 -0 U2 M)
48 . 448
Av
g 15 35
163 163
s 5348, 5376, 5404, 5432, 5460 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mot B B & B B B a g Mo dijs B B & B B B a g
1 5943970 41,82 54.00 -12.18 29.18 3470 10.80 3198 0.0 363 300 AVERAGE 1532000 103,30 ----vn woeeee 98,80 34.55 9.9 391 0.0 33 300 AVERAGE
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